

**EI GRAPHITE PVT LTD**4&5, RAJYOG APTS, OPP NIRMALA CONVENT SCHOOL,
GANGAPUR ROAD, NASHIK-422013.**PRODUCT TEST REPORT FOR
:0.8mm Thickness**

Grade	PHYSICAL TEST CHARACTERISTICS						CHEMICAL TEST PROPERTIES				
	Density	Thickness Tolerance	Density Tolerance	Recovery	Tensile Strength	Compressibility	Carbon content	Chloride content	Sulphur content	Ash Content	Moisture Content
LD 50	0.7 g/cc	±0.03 mm	± 0.05 g/cc	10%	<4.0Mpa	>45%	99%	<40ppm	<1300ppm	<1%	<0.5%
	1.0 g/cc	±0.03 mm	± 0.05 g/cc	10-12%	<4.5Mpa	>35%	99%	<40ppm	<1200ppm	<1%	<0.5%